


G-MAXESE[ It B (5 =1 FfF B
G-MAX COLOR CODE FOR OUTLOOK PARTS

i e o e WE | PE7PONO) | WEE(L0) | EFONO) | BT E(AWO)

ITEM REMARK GRAY ICE SILVER FIRE RED GALAXY BLUE
1 [ Y= & HANDLE COVER UPPER M26130007N0  |M26130007L0 M26130001INO  |M26130004W0
2 |BES WINDSHIELD M?26210007NO  [M26210007L0  |M26210001NO  [M26210004W0
3 |y FR FENDER M2-125/150 |[M26320017N0  [M26320017L0  |M26320001NO  [M26320014W0
4 |ZHEE BODY COVER,LH M26253007N0  |M26253007L0 M26253001IN0  |M26253004W0
S |EEEE BODY COVERRH M26255007N0  [M26255007L0 M26255001N0 M?26255004\W0
6 [ uprses ) TURN SIGNAL FRONT ASSY. INNER COVER(LH) M?2621300690 M26213007L0  |[M26213001NO  |M26213004W0
7 |ETh RS () TURN SIGNAL FRONT ASSY,INNER COVER(RH) M?262A300690 [M262A3007L0 |M262A3001N0 [M262A3004W0
8 |"EED®> ' LOWER COVER(LEFT) M26263007N0 M26263007L0 M26263007L0 M26263007L0
9 [*FE T LOWER COVER(RIGHT) M26265007N0  |M26265007L0 M?26265007L0 M?26265007L0
10 *@*,?J’%(é) KEEL COVER,LH M26240117L0 M26240117L0 M26240117L0 M26240117L0
11 ’E*II?}%(‘F D KEEL COVER,RH M262D0117L0 |M262D0117L0 |M262D0117L0 |M262D0117L0
12 [yt AGAINST SUN PLATE M?2613020000 M?2613020000 M?2613020000 M2613020000
13 RS B WINSHIELD,OUTER COVER M?2621010690 M2621010690 M?2621010690 M?2621010690
14 | = HANDLE COVER LOWER M?2614001650 M?2614001650 M?2614001650 M?2614001650
15 |FP I INNER COVER,FRT M?2623001650 M2623001650 M?2623001650 M?2623001650
16 [R5 () @&ED STEP FLOOR,LH M2624001650 M2624001650 M2624001650 M2624001650
17 |wmscod&e) STEP FLOORRH M262D001650  [M262D001650  [M262D001650  [M262D001650
18 |4 pizpenz LEFT HANGER COVER M?2624060650 M?2624060650 M?2624060650 M2624060650
19 |4 pisesiz RIGHT HANGER COVER M2624070650  |M2624070650  |M2624070650  |M2624070650
20 [ty LICENCE PLATE M?2636000650 M2636000650 M2636000650 M2636000650
21 [PEnE FUEL TANK COVERFR. M?2625010650 M2625010650 M?2625010650 M?2625010650
22 |k BR@EE) REAR FENDER M2-125/150 | M 2634000650 M?2634000650 M2634000650 M2634000650
23 &% i;E RR LUGGAGE BRACKET M26760007L0 M26760007L0 M26760007L0 M26760007L0




FEH B
E1l CRANK CASE

/o

125 CC SAI(OPTIONAL)

38
WITHOUT SAI (OPTIONAL)




E1 ph$h% (CRANKCASE )

No. |Part No. Q'TY PART NAME PART NAME SPECIFICATION
EHE |FH5iE HE FHPXATE FHEXATE B

1 [C10610100001 1 |HHEhEE RH CRANKCASE M2-125

2 |E1061020000 1 |BEHE RUBBER BUSH

3 (90190605003 2 |RAMN HEXAGON FLANGE BOLT

4 (90170818800 2 |EETENRAR STUP BOLT

5 |G1061070000 E:E PLUG OIL

6 (93540801400 2 |EfIsH LOCK PIN

7 |C5061040000 1 |HeEhFEER A CRANKCASE GASKET

8 90170819500 2 |EETENRAR STUD BOLT

9 |C10620100002 1 |ZdhEh%E LH.CRANKCASE M2-125

10 |E1061020000 1 |BEHE RUBBER BUSH

11 [90181201500 1 [RAMN HEXAGON FLANGE BOLT DRAIN OIL
12 (92141200006 1 |FBE PLAIN WASHER

13 [95572232601 1 |TCRht, (shEhAR) OIL SEALTC TYPE M2-125

14 196510620402 1 |FREEHEHR(6204) DEEP GROOVE BALL BEARING

15 96510620200 1 |FREEH#HR(6202) DEEP GROOVE BALL BEARING

16 [96510620301 1 |FREEH#HR(6203) DEEP GROOVE BALL BEARING

17 [95572032600 1 [TCRHmF($ 32* § 19.5*%6t) OIL SEAL TC TYPE FOR PULLEY
21 92140800001 1 |FBE PLAIN WASHER

22 190190801200 1 [RAMN (M8*12L) HEXAGON FLANGE BOLT

24 190190601203 2 |RAM (M6*12L) HEXAGON FLANGE BOLT

30 |C106K0100002 L A ) RH AND LH CRANKCASE ASSY. M2-125

38 |C1286320000 1 | ZERERERK SEP PLAT,SECOND AIR COVER FOR W/O SAl

ALLORO 125 PARTS CATALOG

PAGE 1




A
Y

Y
LH SIDE COVER

E2




E2 Zi#% (LEFT SIDE COVER)

No. [Part No. Q'TY PART NAME PART NAME SPECIFICATION
EHE |FH5iE HE FHPhXLTE FHEXATE B

1 [C1063010720 1 | &EBE(EUER) LH SIDE COVER

2 |C1063020000 1 | EBERR GASKET LEFT COVER

3 (93540801400 2 |EfIsH LOCK PIN

4 |C10630600001 1 |kEiR PARTITION PLATE

5 |C1063120000 1 (iR PARTITION PLATE PACKING

6 (92110500000 4  |EEHERRE SPRING WASHER

7 {90050500900 4 |+FEIEMIRIRET C-R ROUND HD. TAPPING SCREW

8 |C1251001000 1 DRIVEN GEAR & SPG. ASSY.

9 |C1062081000 1 | BRACKET, CENTER STAND

10 |C16031400001 1 |EEHEERREX) GEAR OIL NOTICE LABEL(ENGLISH)
11 |C1251111000 1 |HEEE TORSION SPRING

12 |C1251101000 1 KICK,SHAFT ASSY

13 [C1251120000 1 |BE (B BUSH,KICK SPINPLE

14 (92141700002 1 |FBE PLAIN WASHER

15 (92171700000 1 |CERNIE RETAINING RING C-TYPE

16 |C1251200000 1 |[EBBEES ARM,KICK STARTER ASSY

17 |E1251240000 1 |[EBiRBE RUBBER,PAD,KICK STARTER

18 (90210802500 1 |RAARERE HEXANON SOCKET HEAD CAP BOLT
19 (90190604001 10 |RAMN HEXAGON FLANGE BOLT

20 |M2063100000 1 EREHEE BREATHER PIPE COMP

21 |M2063030000 1 [ERE BREATHER PIPE

22 [C1063092000 1 [BER SPONGE,BREATHER PIPE

23 |C1063110000 1 |EEHR FIXING PLATE

24 [C1706280000 1 |E* CLAMP

25 |C1251171000 1 |ESEECNE START FIXED SHAFT

ALLORO 125 PARTS CATALOG

PAGE 2




E3.1 AHEEE, BEIZE (CYLI

NDER HEAD ASSY.)

& FAM2-125

No. [Part No. Q'TY PART NAME PART NAME SPECIFICATION
EHE |FH5iE = FHPXATE FHEXATE B

1 |C10710120001 1 |REFE(E-RZER) HEAD COMP. CYLINDER W/O SAI

5 |C1071200000 1 |#e=E, (M) VALVE EXHAUST

6 |C1071300000 1 |#ERE, (X) VALVE INLET

7 |C1071072000 1 |REERE GASKET HEAD CYL.

8 (93541001401 2 |EfIfE (10*14) LOCK PIN

9 190190610000 2 |RAM HEXAGON FLANGE BOLT

10 (90170802900 2 |EETEIRLE STUD BOLT

11 [90170606300 2 |EETEIRLE STUD BOLT

12 |C1261320000 1 [tz INSULATOR CARB GASKET

13 |C1261310000 1 |[{bmhEs INSULATOR CARB

14 |C1261052000 1 |[HEREEHEE INTAKE MANIFOLD COMP

15 95512700001 1 |ORE O RING

16 [90150400800 4  |+FiERETE B BT C-R TAPPING MACHINE SCREW

17 |C1261061000 1 |EX HOSE CLAMP

18 (92040600000 2 |RAM M6*1.0P) HEXAGON FLANGE NUT

19 |C12220000002 1 |KEE IGNITION PLUG

20 (92431600002 2 | FBE PLAIN WASHER

21 [C1071410000 2 |FEAMIREE SPRING,VALVE YELLOW
22 |C1071440000 2 |FAFREEAE RETAIER VALVE SPRING

23 [C1071430000 4 |FAME COTTER VALVE

24 (C1073001000 1 | ChEmEhER R CAM,SHAFT ASSY.

25 [C1072060000 1 |BrmRREEE SHAFT,EX.ROCKER ARM

26 |C1072010000 2 |FMEE, (B1F) VALVE RXKER ARM

27 |C1072420000 2 |ERIREBIRMG SCREW TOPPED ADJUSTER

28 92020500001 2 |FNAIRE HEXAGON NUT

29 [C1072050000 1 |EREEHE SHAFT,EX.ROCKER ARM

30 |93541001401 2 |EfIsE LOCK PIN

31 |C1072430000 1 | ¥mEhE e B CAMSHAFT HOLDER

ALLORO 125 PARTS CATALOG

PAGE 3




=g (125 CC)
CE3.L CYLINDER HEAD




E3.1 jSEEE, A2 (CYLINDER HEAD ASSY.) EHAM2-125

No. |Part No. Q'TY PART NAME PART NAME SPECIFICATION
EHE |FH5iE = FHPhXLTE FHEXATE B

32 192140800000 4 |F#E (8.4D*17D*1.6T) PLAIN WASHER

33 |92040800000 4 |RAM M8) HEXAGON FLANGE NUT

34 |C2071102000 1 |AEEESES CYL.HEAD COVER COMP.

35 |C1071120000 1 |REIEEEHR DACKING,CYL. HEAD COVER

36 |C1071130000 1 |[BAREE TUBE CYL HEAD COVER

37 |ES071190000 1 [EAREHE PCV PIPE ASSY

38 90190602700 4 |RAM HEXAGON FLANGE BOLT

39 |C1071451000 2 |FRAiHE VALVE SEAL

41 |C10711500001 1 |kEiR PARTITION Plate

42 |C10711100003 1 |REIEES= C-R TAPPING MACHINE SCREW

ALLORO 125 PARTS CATALOG

PAGE 4




HERSE (125 CC)
F41 CYLINDER . PISTON . CRANKSHAFT




E4.1 54, FEE hiF#H#ER (CYLINDER , CRANKSHAFT) i FAM2-125
No. |Part No. Q'TY PART NAME PART NAME SPECIFICATION
EHE |FH5iE = FHPhXLTE FHEXATE B
1 |M20665000001 1 |BhiREhIE R CRANKSHAFT COMP. M2-125
2 (93530402500 2 |#A# WOODRUFF KEY
3 [C1067013000 1 |i&E PISTON
4 |C1067150000 2 |FREIEK CLIP,PISTON PIN
5 [C1067110000 1 [JRESE PISTON PIN
6 [C10673100001 1 [FEEER@)"R1" PISTON RING (1)
7 |C1067321000 1 [FEER(2)"RN" PISTON RING (2)
8 [C1067402000 1 |FHREE OIL SCRAPER RING COMP
9 |C1064011000 1 |"R#E CYLINDER
10 |C1072500000 1 |SEERERSRES CHAIN ADJUSTER COMP.
11 |C1072480000 1 |[SBERERRA GASKET,CHAIN ADJUSTER
13 |[C1072560000 1 CHAIN ADJUSTER BOLT
14 [95510900001 1 |OfE O RING
15 [90190601601 1 [ARAMN HEXAGON FLANGE BOLT
16 |C1064110000 1 |RERAH GASKET CYLINDER
17 [93541001401 2 |EfIfE (10*14) LOCK PIN
18 [C10724600001 1 | thEmEhEEE CHAIN,CAMSHAFT
19 [C1072440000 1 |EEEPL AR TENSIONER,CAM CHAIN
20 |C1072470000 1 |SEEEH GUIDE COMP,CAM CHAIN
21 |C1072490000 1 | HREREES PIVOT,CAM CHAIN TENSION
22 95511500001 1 |O%ER O RING
23 |C1062100000 2 |'ZEREAR (BT ROLLER BEARING
24 190190601200 1 |[RAMN M6*1.0P*12L) HEXAGON FLANGE BOLT
25 92140600011 1 |FBE PLAIN WASHER
26 |C1066130000 1 |IER TIMING SPROCKET
27 |C1066140000 1 |#H OIL PUMP SPROCKET
28 |M206F010000 1 | EGHhEfEE LH & RH CRANKSHAFT ASSY.
29 |C106F020000 1 |ERME CONNECTING ROD ASSY.

ALLORO 125 PARTS CATALOG

PAGE 5




+

11|
=

5 B

RIGHT CRANKCASE COVER

ES




ES.GRIEAFEE (STARTING

MOTOR )

No. [Part No. Q'TY PART NAME PART NAME SPECIFICATION
EHE |FH5iE = FHPhXLTE FHEXATE B

1 |C10680100002 1 |EHhEEE RH. CRANKCASE COVER

2 |C1068020000 1 |(GHhEEERA GASKET RH. CRANKCASE COVER

3 (95572030501 1 |TCR:mE($30* § 18*5t) OIL SEAL TC TYPE FOR RH CASE COVER

4 (93540801400 2 |EfIsH LOCK PIN

5 |C2068110000 1 |#ERMEE GAUSE,OIL LEVEL COMP

6 90190603000 1 |RAM M6*30L) HEXAGON FLANGE BOLT

7 195511800001 1 |ORE O-RING

8 |C1706640000 1 |A.C.GEEfR A.C.G PLATE

9 90190602700 1 |RAM M6*27L) HEXAGON FLANGE BOLT

10 (90190609500 4 |FRAM HEXAGON FLANGE BOLT

11 (90190610000 1 |RAM HEXAGON FLANGE BOLT

12 (90190611000 2 |7"AM HEXAGON FLANGE BOLT

13 |G1062180000 1 |iERs SCREEN OIL FILTER

14 |C1062190000 1 |ERREEE SPRING OIL FILTER SCREEN

15 (95513100000 1 |ORE O-RING

16 |C1062240000 1 |EhiEE CAP TAPPET ADJUSTING HOLE

17 |C1701270000 1 | BB PURSE LOCK

18 |C1241030000 1 |[EBEEER START MOTOR, LINE

ALLORO 125 PARTS CATALOG

PAGE 6




E6. 1tiHizs

CARBURETOR - - - - - - - - _ _
/ 8—ﬁ?_8
/ =
/ 5o |




E6.2 {b;H58 #EEEC/(CARBURETOR ,W/O EEC SYSTEM)

No. |Part No. Q'TY PART NAME PART NAME SPECIFICATION
EHE |FH5iE = FHPhXLTE FHEXATE B
1 |C11510000003 1 |1b;HESEE R (SETTING 113) CARBURETOR ASSY (SETTING 113) |[M2-125
2 |16199GY69000 1 | BBE TUBE SET

3 (14029232201 1 |BEZEEEMS VACUUM PISTON COMP

4 |N4254HGGN 1 |iHst JET NEEDLE COMP

5 [12298057000 1 |k VALVE PLATE SET

6 [1290A232000 1 |ERREEE SPG;COMPR

7 (10308737003 1 | EE TOP SET

8 (01108031100 2 |[UR4kAR SCREW,PAN

9 |N42633D00 1 |HstEE NEEDLE JET M2-125
10 |N41318C00 1 |H#EEEE NEEDLE JET HOLDER

11 [991011161020 1 |EEE(#102) MAIN JET

12 |{1001440H0351 1 |{EERERE(#35) SLOW JET M2-125
13 |16155ZG8L100 1 |FEIREM FLOAT VALVE SET

14 10528622101 1 |EE FLOAT COMP

15 |[W952525250 1 |FEE ARM PIN

16 [K3500840100 1 |hEABR FLOAT CHAMBER SET

17 [93500040121H 3 |BR&kAR SCREW,PAN

18 (12308567001 1 |] HOLDER CAP

19 [40000940000 1 BEEEiE s AUTO BYSTARTER SET

20 938920400818 1 |B iRk SCREW WASHER

21 (10908732001 1 |EEA SET PLATE

22 10280547000 1 |#FAE SEALING CAP

23 (12018302201 1 |ER# DIAPHRAGM COMP

24 [1290A072000 1 |EEREREE SPG;COMPR

25 |12308502000 1 | COVER

26 |93500040101H 2 |iR&R SCREW;PAN

ALLORO 125 PARTS CATALOG

PAGE 7




E6.2 {b;H58 #EEEC/(CARBURETOR ,W/O EEC SYSTEM)

No. |Part No. Q'TY PART NAME PART NAME SPECIFICATION
EHE |FH5iE = FHPhXLTE FHEXATE B
27 |1785402H0040 1 | BBE TUBE SET

28 11988222000 1 |EHRER DRAIN SCREW

29 |12028656000 1 |BA O RING

30 |K4460100100 1 |HEFBIZEGES PILOT SCREW SET

31 |N35062E00 1 [h=EH FLOAT CHAMBER

32 |N44612B00 1 |iR&k SCREW

33 |W17115189901 1 |EEREREE COMPRESION SPRING

34 03018032000 1 | FBE PLAIN WASHER

35 |16075KG89010M1 1 |OfEE O RING

ALLORO 125 PARTS CATALOG

PAGE §




L/ BEERERH
CVT TRANSMISSION

35 (150 CC)




m
[t

B #5486 (DRIVING PULLEY )

No. [Part No. Q'TY PART NAME PART NAME SPECIFICATION
EHE |FH5iE = FHPXETE FHEXATE B

1 |C5123700000 1 |EREEEFmES BELT PULLEY COMP,DRIVEN FACE

2 |P1123410000 1 |FFRIRNE NUT

3 [C1123300000 1 |EESRAEHEES BODY COMP,DRIVE PLATE

4 |C1123420000 3 |EAREREE DAMPER RUBBER,CLUTCH

5 [C1123430000 3 |BSEREE SPRING,CLUTCH

6 [C1123440000 3 |BESERLLEM WEIGHT SET,CLUTCH

7 |C1123450000 1 |BEESEEER PRESSURE PLATE,CLUTCH

8 192180700000 3 |EENE RETAINING RING E TYPE

9 |C1123330000 1 | EEER COLLAR,SPRING

10 [C1123520000 1 |{EREEIEE SPG,DRIVEN FACE

11 |C1123530000 1 |EHES SEALED SOCKET

12 (95514000001 2 |OmE 0-RING

13 95593441400 2 |GEAH OIL SEAL G TYPE

14 |C1123250000 3 |BE BUSH

15 |C1123240000 3 |ERH PIN,GRIDE

16 |C1123210000 1 |FEEEsEmAEES BODY COMP,DRIVEN FACE

17 (96520690200 1 |EEE SRR DEEP GROOVE BALL BEAR ONE SEAL
18 (92162800000 1 |CERNE RETAINING RING C TYPE

19 |C1123110000 1 |HEREIEAELAE DOBY COMP,DRIVEN FACE

20 96550202900 1 |iZ&tER NEEDLE BEARING

21 [C1123510000 1 |EEESRNEXREHE OUTER BODY COMP,CLUTCH

22 (92041200002 1 |[ARAM HEXAGON FLANGE NUT

23 (92141200005 1 |FEBE PLAIN WASHER

24 (C11220000001 1 |[R#&E (VE) V BELT

25 [C11211000001 1 |ESEEENEAES FACE MOVABLE DRIVE

26 |C1251030000 1 | B RATCHET KICK STARTER

27 (92141200005 1 |FEBE PLAIN WASHER

28 (92041200002 1 |[ARAM HEXAGON FLANGE NUT

29 [C11212000001 6 |BEEFHESE11g WEIGHT ROLLER COMP. M2-125

ALLORO 125 PARTS CATALOG

PAGE 9




E7. 8 E## (DRIVING PULLEY )

No. |Part No. Q'TY PART NAME PART NAME SPECIFICATION
EHE |FH5iE HE FHPhXLTE FHEXATE B

30 |C1121321000 3 BB SIDE PIECE

31 |C1121310000 1 |fER RAMP PLATE

32 |C1121050000 1 |JESHERShmEmT: BOSS,MOVABLE DRIVE FACE

33 |C11210600001 1 |EEEm DRIVE FACE

34 |C1123600000 1 |EREMRAEE DRIVEN PULLEY ASSY.

ALLORO 125 PARTS CATALOG

PAGE 10




E8 B / RRS
FAN COVER. GENERATOR




ES BEE, ZEM (GENER

ATOR)

No. [Part No. Q'TY PART NAME PART NAME SPECIFICATION
HE |FH5E £ FHHPXATE FHEXATE g

1 |C2221000000 1 |FREmEEBER(ERER) DC GENERATOR ASSY M2-125

2 |C2221010000 i FLYWHEEL COMP M2-125

3 |C2221020000 1 |EEEF STATOR COMP

4 (90180602000 2 |RAM (M6*20L) HEXAGON FLANGE BOLT

5 190190501201 2 |7RAM (M5*12L) HEXAGON FLANGE BOLT

6 92041200000 1 [RAMN HEXAGON FLANGE NUT

7 |C1043001000 1 |RE FAN

8 (90190601204 4 |RAM HEXAGON FLANGE BOLT

9 |C1042001000 1 |[ARE FAN COVER

10 [C1042030000 1 (BBE RUBBER PLUG

11 (90180602000 4 |FRAf (M6*20L) HEXAGON FLANGE BOLT

12 (90130501400 4 | TFEREEBIRET(M5*16L) CR PAN HD.TAPPING SCREW

13 |C10422100001 1 [SAE(2) COOLING COWL(2) M2-125

14 |C1042102000 1 [AAEQ1) COOLING COWL(1) M2-125

15 [C1042120000 1 [mAEmE) SEAL,COOLING HOOD(1)

16 |C1042220000 1 |RelEEE(2) SEAL,COOLING HOOD(2)

17 [C1701260000 1 (BBE RUBBER PLUG

18 [C1042242000 1 |AEEE FAN COVER'S COVER

19 (90110401600 3 |[+TFREREBEXIRET(M5*16L) CR PAN HD.TAPPING SCREW

20 |C16031300001 1 |BIE#REREIER(EX) OIL NOTICE LABEL (ENGLISH)

21 92141200005 1 |FERE PLAIN WASHER

22 |C1701290000 1 | BB PLASTIC LOCKER

23 (92110500000 2 |FBE PLAIN WASHER

24 |C1706640000 1 |ACGE#R ACG PLATE

25 |C1042270000 1 RERE AIR PIPE OPTIONAL FOR FROZEN AREA

ALLORO 125 PARTS CATALOG

PAGE 11




£ 9

STARTING MOTOR. OIL PUMP




E9. M2 STARTING MOTOR

No. [Part No. Q'TY PART NAME PART NAME REMARK
“EE U | SRR BrEl FHPhXLTE FFYY e b &
1 [C1081000000 1 ¥ OIL PUMP ASSY o
2 |C1243030000 3 |BEREsRER ROLLER ONE WAY CLUTCH

3 [C1243020000 3 |EfE COP,ROLLER SPRING

4 |G1243010000 3 |EEfEEE COMPRESS SPRING

5 |C12430500001 1 |EERE COVER CLUTCH OUTER

6 90210801000 3 |RAREBRE INNER HEX BOLT

7 (96590283200 1 |iZ&tER NEEDLE BEARING

8 [C1081070000 1 |HH SHAFT,OIL PUMP

9 190190602700 2 |7"AM M6*27L) HEXAGON FLANGE BOLT

10 |C1081030000 1 |HH SPRKT OIL PUMP DRIVEN

11 (92040600000 1 |RAM M6*1.0P) HEXAGON FLANGE BOLT

12 |C10812200001 1 |HH CHAIN,OIL PUMP

13 |C1081230000 1 |#HE D bRk SEPARATER OIL

14 |E1681030000 2 |HREEGEAEIRE WITH WASHER HEX BOLT
15 [C1241000000 1 |EEEEHEE START MOOT COMP.

16 95512400002 1 |ORE O RING

17 (90190601601 2 |7}AM HEXAGON FLANGE BOLT

18 |C1242040000 1 |[EBhEEE R SHAFT,STARTET REDUCTION GEAR
19 |C1242010000 1 |EEEEER GEAR,STARTER REOUCTION
20 [C12430000001 1 |EmEEIEK ONE WAY CLUTCH ASSY.

21 |NA 1 |EmpeRES ONE WAY CLUTCH COMP.

22 |C1244000000 1 |ESHASRERES GEAR COMP.STARTING CLUTCH
23 (92142200000 1 | FBE PLAIN WASHER

24 |C1243060000 1 |SHELRE NUT LOCK

ALLORO 125 PARTS CATALOG

PAGE 12




E10 [HEEERE

GEAR TRANSMISSION




E10. GEARBOX

No. [Part No. Q'TY PART NAME PART NAME REMARK
“EE U | SRR BrEl FHPhXLTE FFYY e b &
1 [C2141011000 1 |EEhEE TRANSMISSION COVER o

2 |C2141020000 1 |EEEERR TRANSMISSION COVER GASKET

3 93541001401 2 |Efiff(10*14) LOCK PIN

4 (96510630100 1 |FREEE#HA(6301) BALL BEARING

5 196510600200 1 |FREEHEHR(6002) BALL BEARING

6 96530622200 1 |EHEHHR(6222) BALL BEARING.DOUBLE SEALED

7 |C11411000003 1 |EEEhEh DRIVE SHAFT M2-125
8 |C11412000003 1 |[teEEtmiE IDLE GEAR COMP. M2-125
9 [C11414110001 1 |#&%h AXLE DRIVE

10 |C11413100003 1 |=¥ES FINAL GEAR M2-125
11 (92172000000 1 |CERNIE RETAINING RING C TYPE

12 (95572742700 1 [TCRHmF (S 42* § 25.8*7t) OIL SEAL TC TYPE

13 (92165000000 1 |[CER(ALA) RETAINING RING C TYPE

14 |M2407430000 1 |FAEEERIEEH PIVOT REAR BK.SHDE

15 (95510800000 1 |OWIR(7.5%1.5) O RING

16 (90190805001 1 [RAMN (M8*50L) HEXAGON FLANGE BOLT

17 (90190804501 1 [RAMN (M8*45L) HEXAGON FLANGE BOLT

18 (90190804003 4 |RAM (M8*40L) HEXAGON FLANGE BOLT

19 (90190802600 1 [RAMN (M8*26L) HEXAGON FLANGE BOLT

20 (92060800000 1 [RAMN (M8*1.25P) HEXAGON FLANGE NUT

21 |P1062150000 1 |HEHReE OIL BOLT

22 (95511300001 1 |ORE O-RING

23 |M2701070000 1 |BBE RUBBER PLUG

ALLORO 125 PARTS CATALOG

PAGE 13




ESRIAS (MEEC)

JE
B
AIR CLEANER COMP.

(=]
O

asl=—I

E11.2

(W/O EEC SYSTEM)




E11.2 AIR CLEANER COMP. / & e 50E da- £ = EEC

IR bk 1]

No. |Part No. Q'TY PART NAME PART NAME REMARK
"B | S SRR BrEl FHPhXLTE FFYY e b &
1 |[M22620010001 1 |Zm=EERES AIR CLEAN ASSEMBLY M2-125

2 |NA 1 |[EEREAE AIR CLEANER BODY

3 |M2262020000 1 |EERNE AIR CLEANER COVER

4 |M2262060000 1 |AOEBE INDUCT PIPE

5 |M2262030000 1 |ZEiEAREE ELEMENT, AIR CLEANER
6 |M2262040000 1 |[$REEE PACKING

8 |M22620500003 1 |HOBE OUTLET PIPE M2-125
9 |M2262360000 1 | EEE 2 WAY CONNECTOR

10 [92221000001 1 |IREX PLAIN CLIP

11 |M2262110000 1 | RERR CLIP

12 |M2262380000 1 | RERR CLIP

13 |90150502500 6 |fHERURER TAPPING SCREW

14 |NE262060000 2 |BE BUSH

15 [90190603000 2 |7"AM (M6*45L) HEXAGON FLANGE BOLT
16 92140600005 2 |FBE PLAIN WASHER

ALLORO 125 PARTS CATALOG

PAGE 14







E12. Jf3 % / MUEFLER

No. [Part No. Q'TY PART NAME PART NAME REMARK
“EE U | SRR BrEl FHPXETE FFYY e b &

1 |[Cc52815010003 1 |HERBERER MUFFLER ASSEMBLY W/O CATALYST

2 |M22810100003 1 |4 EmEIR HEAT PROTECTOR NO WORD

3 (90050602000 2 |ZEEVIRER C-R PAN HD MACHINE SCREW

4 (92140600015 4 |E PACKING

5 |C328A040000 2 |$HIR CIRCLET

6 [C328A020000 2 |$HIR INNER SPACER

7 190050601000 2 |ZEEVIRER C-R PAN HD MACHINE SCREW

9 |C5281070000 1 |BHEBE SEALING BUSH

10 |C5281080000 1 |EERREES CONNECTOR ASSY.

11 [C52811000002 1 |[BERERIERAERE FRONT SECTION, MUFFLER

12 |E9281020000 1 |[BRERF (AlRHME) GASKET, MUFFLER

13 |92050800000 2 |RAERZRE (EE) HEXAGON CASTLE NUT

14 (90191004002 1 |RAMN HEXAGON FLANGE BOLT

15 (90191008001 1 |RAMN HEXAGON FLANGE BOLT

ALLORO 125 PARTS CATALOG

PAGE 15




F 13 &%
REAR WHEEL




E13. 9|8/ & / ENGINE REAR WHEEL

No. [Part No. QTY PART NAME PART NAME REMARK
“EE U | SRR BrEl FHPXATE FFYY e b &
1 |M2634000650 1 |[BEIBRGER) REAR FENDER o
2 (90130501400 2 |+FERTEBRIRET CR PAN HD.TAPPING SCREW

3 |M240G320000 1 |R&®wAE%ER130/60-13 REAR TIRE

4 |M2406101770 1 |#®mE3") REAR WHEEL RIM

5 |P140B330000 1 [S|EeE VALVE

6 |M2406800000 1 |REEERM2RE) REAR BRAKE DISK

7 |C1403510000 5 |ATEkE R (M8*1.25P*24L) SCREW, FR BRAKE DISK(M8*1.25P*24L)
8 |M2406840000 1 |BE BUSH

9 |M2406830000 1 [&X REAR ENGINE BRACKET
10 [96530600300 1 |SEHREEERER BALL BEARING, DOUBLE SEALED
11 92141700001 1 |[F2E WASHER

12 192011600000 1 U BU42 18 U TYPE SPRING NUT

13 (90190804501 1 [RAM HEXAGON FLANGE BOLT
14 (90190804501 1 [RAMN HEXAGON FLANGE BOLT
15 (90190802300 2 |RAMN HEXAGON FLANGE BOLT
16 |M2406600000 1 |BREEX REAR BRAKE CALIPER
17 |M2403720000 1 |HEMER(B) BRAKE TUBE CLAMP (B)
18 |M2403710000 2 |EHEHERA) BRAKE TUBE CLAMP (A)
19 (90190602002 3 |RAM (M6*20L) HEXAGON FLANGE BOLT
20 |[M2701050000 1 |(BBEW8 ) RUBBER PLUG

22 |M240C430000 1 INNER PAD

23 |M240C440000 1 |SVEERHER OUTTER PAD

24 [X040C420000 1 |(BEE YOKE

ALLORO 125 PARTS CATALOG

PAGE 16




B2 ANEs
F14, OIL COOLER & LH COVER




El4. OIL COOLER

No. |Part No. Q'TY PART NAME PART NAME REMARK
“EE U | SRR BrEl FHPhXLTE FFYY e b &
1 |Cc5083010000 1 |#mAaEEaEs OIL COOLER ASSY. o

2 |C5083020000 1 | EAaais RADIATOR, UPPER

3 |C5083030000 1 | TnAls RADIATOR, LOWER

4 |G1067010000 1 |[hE OIL PLUG

5 |C5083040000 e E OIL SEAL

6 (93560401000 2 |EfIsH LOCK PIN

7 190210601800 8 |RAREIRK HEXAGON SOCKET HD. CAP SCREW
8 |C5083080000 1 |BHSAIERIETE OIL FILTER JOINT

9 [C1082020000 1 |#HBIERS OIL FILTER

10 |C5083050000 1 |#EsaisshEd) OIL COOLER PIPE(1)

11 |M2083061000 1 |BBsaIsRhE(2) OIL COOLER PIPE(2)

12 |C5083100000 1 |#nsaisshERERA) OIL COOLER HOSE HOLD(1)

13 [C50830920001 1 |[EHseREEERES OIL COOLER HOSE BRACKET

14 |90050501200 1 |+ EE#IRIRIT(M5*12L) HEXAGON FLANGE BOLT

15 |C5083070000 4 |#HE &R OIL PASS BOLT

16 (92141200006 8 |FBHE PLAIN WASHER

17 |C10610100001 1 |EHEhES RH CRANKCASE M2-125
18 [90190807500 2 |RAMN (M8*75L) HEXAGON FLANGE BOLT

ALLORO 125 PARTS CATALOG

PAGE 17







F17H [fder= i s 254 [fde 1= SY A5 -COVERUPPER& L OWER.HANDLE BAR.SUN PLATE.

No. |Part No. ' ' Q'TY PART NAME PART NAME REMARK
CHED [T BrEl FFHIY &4 T g i &=
1 M26130001N0 1 [P A HANDLE COVER UPER RED ]

1 M26130004W0 T HANDLE COVER UPER BLUE

1 M26130007L0 1 | R HANDLE COVER UPER SILVER

2 M2614001650 1 | Hpge=E 2 HANDLE COVER LOWER

3 M2612001600 1 e wosd HANDLE BAR ASSY.

4 M?2613020000 1 |yERsS AGAINST SUN PLATE

5 90110401200 11 [ SRRPHE TSRS (M4*121) CR PAN HD TAPPING SCREW(M4*12L)

6 90191005000 1 P Ffhs A M10%1.25P*50L) HEXAGON FLANGE BOLT (M10*1.25P

7 C1612010000 EEA PLAIN RING

8 92061000001 2 |+ R M10%1.25P) HEXAGON LOCK NUT (M10*1.25P)

9 90040601400 2 | FRIBIIASE IS (M6*14L) CR PAN HD MACHINE SCREW(M6*14L

10 [92140600005 2 | #p(6.4D*13D*1T) WASHER (6.4D*13D*1T)

ALLORO 125 PARTS CATALOG

PAGE 18




&—11
&— 11 41l

10

-
SPEEDOMETER

F2

&—11




F2 i3 /SPEEDOMETER

No. |Part No. Q'TY PART NAME PART NAME REMARK
HED [FYS HrEl FiFHY &7 FiFRY £ I
1 M2561000000 1 |iB&ES (Y S7H) SPEEDMETER ASSY. TURKEY '

2 M256A020000 1 |&s LENS

3 M256A070000 1 |&my DECORATED PLATE

4 NA 1 | BASE

5 M256A040000 1 |mghe DIGITAL CLOCK

6 M256A050000 1 | ADJUSTING BUTTON ASSY.

7 M256A080000 6 |mEgmY BULB 1.7W

8 M256A06000 1 | CONNECTING WIRE

9 M2544000000 1 |fRERELBEAY (R) SPEED METER CABLE ASSY

10  |M254D060000 IEER INNER WIRE

11 (90110401200 4 | FRRPEE TSRS M4*121) CR PAN HD TAPPING SCREW(M4*12L)

ALLORO 125 PARTS CATALOG

PAGE 19




M. BER . R ( ARMER)

CABLE.SWITCHBACK MIRROR

F3.2

38




F3.2 sy RE R/ s 8% | CABLE.SWITCH.BACK MIRROR

SRR B R (M2-125/150)

No. [Part No. QTY PART NAME PART NAME REMARK
BE | FEHE HrEl FIFHY &7 FiFRL £ =
1 M261F010000 1 |5 B LH BACK MIRROR !
2 M2546000000 1 == BAREARSY (2 ¥%) HANDLEBAR SWITCH ASSY, LH

6 C254F0300005 1 |PENZE S CASE,SWITCH UNDER 2 ASSY.

7 M254F020000 1 |PrEgsL CASE,SWITCH UNDER 1

10 |M240C190000 1 |&rEiE LEVER,LH BRAKE

11  |P140C180000 1 |&FEhie 2 BB & STOP SWITCH COMP

12 |P154F390000 1 |[HPEEE ' SCREW,PAN HEAD

13 |P154F400000 1 |[HPEEE SCREW,PAN HEAD

14 |M2403000000 1 |f Sk R MASTER CYLINDER, FR BRAKE

16  |P140C130000 2 |pBR j SCREW

17 |P140C120000 1 [ CAP,RESERVOIR

18 |P140C110000 2 | DIAPHRAGM,RESERVOIR

19 |P1402400000 2 |l BRACKET,MASTER CYLINDER

20 |P1402500000 2 P e HEX SOCKET HEAD BOLT

21 |P1402200000 2 | BOLT

22 |P140C230000 2 |dhRE e FLANGE NUT

23 |M240C190000 i E LEVER,RH BRAKE

24 |P140C180000 1 |5 FZE SWITCH COMP

25  |P25480000001 1 |3 o= BHRS SWITCH ASSY.RH HANDLEBAR

26 |P254H0100001 1 PENZE S CASE,SWITCH UNDER 2 ASSY.

27 |C25410000001 1 [SEERps GRIP ASSY, LH

28  |C25420000001 1 |5 eSS GRIP ASSY, RH

29  |P154H020000 1 P Em1 CASE,SWITCH UNDER 1

30 |P154F400000 1 | FREEERe C-R ROUND HD TAPPING

31  |P154F390000 1 | FREpEEE C-R ROUND HD TAPPING

32 |M2403700000 1 | BSOS REAR BRAKING TUBE

33 |P1403810000 1 s JOINT BOLT,BRAKE HOSE

34 |92141000002 4 | PLAIN WASHER

ALLORO 125 PARTS CATALOG

PAGE 20




F3.2 sy RE R/ s 8% | CABLE.SWITCH.BACK MIRROR

SRR B R (M2-125/150)

No. [Part No. Q'TY PART NAME PART NAME REMARK
BE | FEHE el T £ TR £ =
35  |M2544600000 1 [ppeEssspsy THROTTLE CABLE !

36 (90040501200 EEE . r CR PAN HD MACHINE SCREW(M5*12L)

37 |M261F020000 1 |f &g RH BACK MIRROR

38 |M2616000000 1 By BACK MIRROR COMP

39 [M2406300000 MEE = REAR BRAKING MASTER CYLINDER

40 [M2403600000 T (I 5

ALLORO 125 PARTS CATALOG

PAGE 21




o4 o AR (125/160CC)
—= FRONT FORK [




F4. 2 {1¥ FRONT FORK / M2-125 & M2-150

No. [Part No. Q'TY PART NAME PART NAME REMARK
BE | FEHE By El FFHY &5 FIFRL 278 =
1 M2443001720 1 [F~sy (Bl FRONT FORK ASSY o
2 C144C160000 2 it " OIL SEAL

3 C144C030000 4 |ppe HEXAGON BOLT

4 C144C040000 2 |mmear BOOT

5 C144C050000 2 Pl BOLT ASSY.

6 M244C061000 RS A SPRING, FRONT FORK

7 NA 2 |PpfE INNER TUBE ASSY.

8 C144C080000 2 IPIEme INNER.TUBE COMP

9 NA 1 [9EL OUTTER TUBE, LH

10 [C144C100000 2 |sEE PLAIN WASHER

11 [C144C110000 2 | e HEXAGON BOLT

12 [NA 1 [9ER OUTTER TUBE, RH

13 [C144C130000 ES GASKET

14 [P244C040000 1 |z COVER

15 [C144C150000 1 [ EEr INNER BEARING CAGE

17 [M244C200000 1 [ = F sy UNDER BRACKET,COMP.

18 [M244C210000 1[5 9 ey TUBE COMP. LH

19 [M244C220000 1 [£9t Esy TUBE COMP. RH

20 (99010600000 19 [g3k/4" BEARING BALL(1/4")

21 (99010400000 26 |53k (532) BEARING BALL

22 |E1444050000 1| e UPPER RING-SHAPE NUT

23 |E1444040000 1 |HE g ARt STEERING SHAFT LOCK NUT

24 [M26320011N0O 1 gt e FR FENDER RED

24 [M26320014W0 TGS FR FENDER BLUE
24 [M26320017L0 S FR FENDER SILVER
25 92140600018 T EET PLAIN WASHER

26 (90040601600 6 [ FRABPEESE B (M6*16L) CR PAN HD MACHINE SCREW

27 92110600000 5 [ EEI(6D*1.8T) SPRING WASHER

28 [M2544020000 = ST SPEEDMETER CABLE CLIP COMP (R)

ALLORO 125 PARTS CATALOG

PAGE 22




$86 . WRE . ReE (125 /150c.c)
—_— TIRE.FRT WHEEL.FRT CALIPER.




F5.2 ﬁjﬁ;‘n"f}%‘l,ﬁ%@%{cﬁlz}& /ITIRE.FRT WHEEL.FRT CALIPER. M2-125/M2-150

No. [Part No. Q'TY PART NAME PART NAME REMARK
BE | FEHE By El T £ FHLY EH =
1 C1402500000 1 [ AXLE , FR WHEEL C!
2 P1401010000 i GTEER SPACER

3 |95572235700 1 | TCENH OIL SEAL, TC TYPE

4 ]96520620100 2 |BIERRERIEN62010) ONE SHIELD BALL BEARING

5  [P9402401000 i ETER SPACER

6 M2403501000 1 |piceE e BRAKING DISK

7 [C1403510000 5 |FiSEH B BB (M8*1.25P*24L) SCREW, FR BRAKE DISK(M8*1.25P*24L)

9 M2401101770 1 [FidE 3" 80 & FRT WHEEL

10 [M240B320000 1 sy 120/60-13 FRT TIRE

11 [P140B330000 1 [P VAVLE

12 [P1566002000 1 |tk METER GEAR ASSY

13 (95574052600 1 [JEHTC4052) OIL SEAL

14 (92171800000 1 |cEiE CCLIP

15 (92141900001 1 | & PLAIN WASHER

16 |P1566050000 1 |EEA PAD

17 [P1566040000 1 [ A SPEEDOMETER GEAR

18 92141900002 TEEET PLAIN WASHER

20 (92061200000 1 |FE4RIEQ12*1.25P) LOCK NUT(M12*1.25P)

21 [M2403301000 1 |FiSeE 7 sy BRAKE CALIPER, FRONT

22 [M240C010000 1 & PAD ASSY.

23 [M240C020000 1 |5 YOKE SPRING

24 [M240C040000 1 | SPRING PIN

26 [M240C030000 1 [ CLIP

27 90191004003 2 |+ F e R HEXAGON FLANGE BOLT (M10*40L)

ALLORO 125 PARTS CATALOG

PAGE 23




WINDSHIELD.FRT INNER CONER.

FRT HEAD LIGHT,

AR . BIVE L B AOR

Fb




F6 5B 45/ #:/f 48 /WINDSHIELD.FRT INNER CONER. FRT HEAD LIGHT.

No." |Part No. QTY PART NAME PART NAME REMARK
HE |FEHEE HrEl T g7 TG e i &=
1 M26210001N0O 1 [Bmss WIND SHIELD RED ]
1 M26210004W0 1 | WIND SHIELD BLUE

1 M26210007L0 1 ?FE’C( ] WIND SHIELD SILVER

2 90040601400 2 | I RIS RIS (M6*14L) CR PAN HD MACHINE SCREW(M6*14L

3 M2621010690 1 |[#FEHEE: WINSHIELD,OUTER COVER

4 92370500003 2 |UFBEBEMS) U TYPE SPRING NUT

5 90130501400 9 o HRI|EIPHE I PRET(MS*16L) CR TRUSS HD TAPPING SCREW (M5*16L)

6 M2623001650 1 lE INNER COVER,FRT

7 90130501400 4 - SRR EVPEIE 1 TS RIS (MS5*14L) CR ROUND HD TAPPING SCREW (M5*14L)

8 M2623010650 1 |5 )R COVER,VIN

9 M2623020650 N PANEL,FRT.INNER COVER

10  {M2701010000 2 |HGHEE PUSH RIVET

11 |M2661000000 1 HEIF‘”' 2 (1 [48) HEAD LIGHT ASSY. GENERAL

12 98231230000 2 | '*;:(r N POSITION LAMP (INSIDE, 3W) GENERAL

13 |M266A020000 1 f;} = ;, DUMMY HEADLAMP ASSY. GENERAL

14 |98151235351 1 ag_r HEADLAMP BULB (35/35W) GENERAL

15 (98231205000 2 *‘E(?\‘) POSITION LAMP (OUTSIDE,5W) GENERAL

16 |M266A010000 1 ?*n»'ﬂ:?” & WIRE ASSY. GENERAL

17 90130501400 6 |4 IR leJlaEJ F IZSPEIE (MS*14L) CR ROUND HD TAPPING SCREW (M5*14L)

18  |92140600005 1 |2 HE(6.4D*13D*1T) WASHER (6.4D*13D*1T)

ALLORO 125 PARTS CATALOG

PAGE 24




STEP FLOORSTEP PLATE,

BRI

7




F7 }%#5 STEP FLOOR.STEP PLATE.

No. [Part No. QTY PART NAME PART NAME REMARK
CHED [T Hekl FLFH 678 FiEGY £ il =
1 M2624001650 1 [EESEO@EED STEP FLOOR,LH o
2 M262D001650 CEE S STEP FLOOR,RH

3 M26240117L0 1 s c QFgED KEEL COVER,LH SILVER

4 |M262D0117L0 1 [FEpE ) QRSO KEEL COVER,RH SILVER

5 M2624020650 1 |y PANEL COVER,PEDAL LEVER(LH)

6 M262D020650 1 |FAemE (D PANEL COVER,PEDAL LEVER(RH)

7 M2624060650 1 [= pians LEFT HANGER COVER

8 M2624070650 1 [ piepens RIGHT HANGER COVER

9 90040601400 4 | FRABTISEBIE M6*14L) CR PAN HD MACHINE SCREW(M6*14L

10  {90040601400 8 |4 FRIBIEASEIBIE (M6%14L) CR PAN HD MACHINE SCREW/(M6*14L

11 90210602001 4 |t TR HEXAGON SCOKET SCREW

12 92370500003 2 |UFEREMS) U TYPE SPRING NUT

13 |M2624500000 1 |H458) MAT,STEP FLOOR(LH)

14 |[M262D500000 EEED MAT,STEP FLOOR(RH)

15 (90110401200 4 FRAREEE TSRS M4 12L) CR PAN HD TAPPING SCREW(M4*12L)

16  |92140600005 4 |7 #E(6.4D*13D*1T) WASHER (6.4D*13D*1T)

17 92140600018 EE: T WASHER

18 90130501400 2 CR TRUSS HD TAPPING SCREW (M5*16L)

o SRR BEE 1SRG (MS*16L)

ALLORO 125 PARTS CATALOG

PAGE 25




F§ BUTE . RIEH T0E . Bt L0
— FRT LOWER COVERSTEPFLOGR
COVERFRONT FENDER

21 |

Me-125/150/

N,




5‘—/%"%—1\ HEE E [—F [/ FRT LOWER COVER.STEPFLOOR LOWER COVER.FRONT FENDER

No Part NO. QTY PART NAME PART NAME REMARK
B | el FY 278 FFAY 27 i
1 M26263007L0 RS LOWER COVER(LEFT) " ' SILVER
2 M26265007L0 1 EE () LOWER COVER(RIGHT) SILVER
3 M26213001N0 1 [ b preeEos) TURN SIGNAL FRONT ASSY,INNER COVER(LH)|RED

3 M26213004W0 1 [ hprsehsos) TURN SIGNAL FRONT ASSY,INNER COVER(LH)|BLUE

3 M26213007L0 S ['F'ljmﬁfﬁ§(ﬁ) TURN SIGNAL FRONT ASSY,INNER COVER(LH)|SILVER

4 M262A3001N0 S [ng"“ﬁfﬁﬁ»( F,) TURN SIGNAL FRONT ASSY,INNER COVER(RH) |RED

4 M262A3004W0 S [Fljf“ﬁfﬁﬁ»( F,) TURN SIGNAL FRONT ASSY,INNER COVER(RH) |BLUE

4 M262A3007L0 S [Fljf“ﬁfﬁﬁ»( ) TURN SIGNAL FRONT ASSY,INNER COVER(RH) |SILVER

5  |M2633001650 1 [P s LOWER COVER,FRONT

6 92370500003 6 Ji?ﬁ = HEERQMS) U TYPE SPRING NUT

7 90130501400 2 { FRVEEVPEE 1T BRET MS*16L) CR TRUSS HD TAPPING SCREW (M5*16L)

8 90130501400 6 { R ['E&TEQE'IT&EEF@(MS*14L) CR ROUND HD TAPPING SCREW (M5*14L)

9 M266C120000 SR m\ SIGNAL LAMP ASSY., LH

10  [M266C020000 1 [&F YR LAMP COVER, LH

11 M266C030000 1 ‘Eifﬁﬁﬂiﬁ‘ LIGHT FILTER, LH

12 |M266C010000 1 |&mrh e SIGNAL LAMP BASE, LH

13 (98221210990 2 *& FISY BULB (ORANGE) 10W

14 M266C060000 1 ; s CONNECTING WIRE, LH

15 |M266D120000 1 ;,ﬂ i rF[JP‘ B f TURN SIGNAL FRONT COMP,.RH

16  |M266D020000 T e LAMP COVER, RH

17 M266D030000 1 Hifﬁ,wh Er‘ LIGHT FILTER, RH

18 |M266D010000 1 ;,ﬂ A SIGNAL LAMP BASE, RH

19 M266D060000 1 ,»F»Lﬁ” CONNECTING WIRE, RH

20 M266C050000 4 E lIgffLE»Jg TAPPING SCREW

21 M2626030650 1 PR EE ) COOLING COVER M2-125/M2-150
22 (90130501400 6 | FRMPEE TSRS (MS*141) CR PAN HD TAPPING SCREW(M5*14L)

23 [M2701090000 1 | ANTI-WATER RUBBER

24 E9666080000 5 [ A FIXTURE CLAMP

25 E1681050000 1 TR MUD RUBBER

ALLORO 125 PARTS CATALOG

PAGE 26




FO gz FME. RTTE.HETHS.
BODY COVERMIDDLE COVER.
RR LUGGAGE.BODY LOWER COVER,

11-1(M2-50)

11-2(M2-125 /150)




FO H1 )2 /pl 2,/ 5 2 4p/F1 £) ™ 152, / BODY COVER.MIDDLE COVER.

RR LUGGAGE.BODY LOWER COVER.

No. [Part No. QTY PART NAME PART NAME REMARK
BE | FEHE HrEl FIFHY &7 FIFRL 278 =
1 M2625010650 1 [ FUEL TANK COVER,FR, C!

2 M26253001N0 1 [s=HiER BODY COVER,LH RED

2 M26253004W0 1 |[&HEE BODY COVER,LH BLUE

2 M26253007L0 1 |[&HEE BODY COVER,LH SILVER

3 M26255001N0 1 |fHEE BODY COVER,RH RED

3 M26255004W0 1 R BODY COVER,RH BLUE

3 M26255007L0 1 R BODY COVER,RH SILVER

4 M2625020650 1 [FE g BODY COVER,LOWER

5 M2676000770 1 [BEZ RR LUGGAGE BRACKET

6 90210803504 3 | E AR HEXAGON SOCKET HEAD BOLT

7 92140800010 3 |* #p1(84D*17D*1.6T) WASHER (8.4D*17D*1.6T)

8 90130501400 2 | FRBPEAS I RS (M6*14L) CR PAN HD MACHINE SCREW(M6*14L

9 90040601400 1 | TR B RIS (M6*14L) CR PAN HD MACHINE SCREW(M6*14L

10 90130501400 1 - SRR EVPEIE 1 TS RIS (MS*14L) CR ROUND HD TAPPING SCREW (M5*14L)

11 |M2701020000 1 P WATER PROTECTIVE RUBBER M2-125/M2-150
12 |M252A3000001 1 [ () ek TANK COVER W/O EEC SYSTEM
13 |M252A320000 1 [ an (Bre) TANK ,INNER COVER

14 |M2521310000 1 P e TANK COVER LEVER CABLE

15 92140600005 2 | #p(6.4D*13D*1T) WASHER (6.4D*13D*1T)

16 |90190601500 3 |* FihAERE(M6*15L) HEXAGON FLANGE BOLT (M6*15L)

17 |90040501200 R i e CR PAN HD MACHINE SCREW(M5*12L)

ALLORO 125 PARTS CATALOG

PAGE 27




M2-125 /150

13

EE  WiRMN AR

SEATFR LUGGAGE
BACK LUGGAGE
13
\\
SN
N,
\'\
N
\\

F10
s




FL05: BB P27 5 1 P25 SEAT.FR LUGGAGE. BACK LUGGAGE

No. [Part No. Q'TY PART NAME PART NAME REMARK
BE | FEHE el T £ TR £ =
1 M26710000001 1 g SEAT COMP. o
2 M2681000000 1 [riPEGD HELMET CASE ASSY., FRT SECTION [M2-125/M2-150
3 |[M2681010000 1 [EipriE) HELMET CASE ASSY., REAR SECTION|M2-125/M2-150
4 [90200602001 6 | bR (M6*1.0P) HEXAGON FLANGE BOLT (M6*1.0P)

5 (92370500003 2 | UE[BFIBIEMS) U TYPE SPRING NUT

6 [90040601400 2 H FRIBPEES IS M6*14L) CR PAN HD MACHINE SCREW/(M6*14L [M2-125/M2-150
7 |C2583000000 1 | 7A BATTERY(7L) M2-125/M2-150
8  |M2624050650 1 | BATTERY COVER M2-125/M2-150
9 M2624030650 1 |EER COVER,ELECTRICAL UNITS

10 |C1681060000 1 FpEved BRACKET, LUGGAGE

11 [92040600000 2 |# EpveR BB EOM6*1.0P) HEXAGON FLANGE NUT (M6*1.0P)

12 |C1681070000 1 |sRiene SPECIAL BOLT

13 |M2701040000 1 g REMOVEABLE CABLE TIE

14 |P6706540000 e TOOL KIT M2-125/M2-150
19 [C1042030000 2 |HmE RUBBER PLUG

20 |M2681020000 1 [rivmiEprs LUGGAGE LIGHTING LAMP

26 |M268A010000 1 e COVER,LUGGAGE LIGHTING LAMP

27 |M268A040000 L BULB

28 |C158C110000 2 |EpEEs DAMPER, BATTERY M2-125/M2-150
29  |P15830100001 1 |EpEgs DAMPER, BATTERY M2-125/M2-150
30  [M2671301000 1 Eegpstvd s SEATLOCK ASSY

31 (90040601400 2 | FRBPEES S M6*14L) CR PAN HD MACHINE SCREW(M6*14L

32 [C2671120000 TR SEAT LOCK LEVER CABLE

33 [M267A320000 N e LIGTING SENSOR

ALLORO 125 PARTS CATALOG

PAGE 28




MRIR . ROER . A .

F_ll LICENSE PLATEREFLECTOR,
BACK LAMP,




F11 8BS/~ A A %8 | LICENSE PLATE.REFLECTOR. BACK LAMP.

No. [Part No. QTY PART NAME PART NAME REMARK
BE |F{FR e FLFH I 678 FiFRY £ b
1 M2636000650 1 s LICENCE PLATE o
2 C5669000000 1 |&~k*4 DOT REFLECTOR DOT

3 92140500014 T EE PLAIN WASHER

4 92040600000 2 |F R M6*1.0P) HEXAGON FLANGE NUT (M6*1.0P)

5 C1669000000 2 A dEE ) REFLECTOR SIDE

6  |M2666000000 T G REAR LAMP ASSY.

7 M266F010000 1 s COVER

8 M266F080000 N EETS BASE

9 98311221050 1 |sEvsw BRAKING BULB

10 [98221210990 2 | Hprsw SIGNAL LAMP (10W)

11 |M266F070000 2 |FicsEs TAPPING SCREW

12 |NA 1 |P2R INNER COVER, RH

13 |NA 1 |p2L INNER COVER, LH

14 |M266F080000 RS TAPPING SCREW

15 (90110401200 1 | FRREEE TSRS (M4*120) CR PAN HD TAPPING SCREW(M4*12L)

16 92040600000 2 | E R BRI QME*1.0P) HEXAGON FLANGE NUT (M6*1.0P)

17 (90040601400 2 | IR RS (M6*14L) CR PAN HD MACHINE SCREW(M6*14L

18 92140600005 2 |2 #E(64D*13D*1T) WASHER (6.4D*13D*1T)

19  [M2701010000 2 |Bumgs PUSH RIVET

20 92020500000 1 [ FRIEIQMS*0.8P) HEXAGON NUT (M5*0.8P)

21  |P2635001650 1 | B LOWER MUD PROTECTOR, REAR

22 (90110401200 2 | T RBEEE TSRS (M4*120) CR PAN HD TAPPING SCREW(M4*12L)

ALLORO 125 PARTS CATALOG

PAGE 29




(125 /150c.c)

FRAME

F122 ® %




F12.2 13 / FRAME M2-125/M2-150

No. [Part No. QTY PART NAME PART NAME REMARK
HED [FYES HrEl FIFHY E7E SR A i
1 M242A0016002 1 |13 ED) FRAME ASSY M2-125/M2-150
2 M2421420000 1 |RESTERE) SUPPORTING HOLDER ,STEPFLOOR(LH)

3 M242A420000 1 [HESTESG) SUPPORTING HOLDER ,STEPFLOOR(RH)

4 M2421410000 1 iSRS LICENCE PLATE, LINK PLATE

5 M2481001000 1 [ERSESRRS 125150 CUSHION ASSY, RR M2-125/M2-150
6 M2451031600 1 I ity ENGINE HANGER, LOWER M2-125/M2-150
7 M2451021600 1 | PULL LINKAGE M2-125/M2-150
8 M2451011600 1 |= eiees TRIANGLE SWING ARM M2-125/M2-150
9 X0481130000 6 |mEifEyEe BUSH,RR AXLE BRACKET

10 [M2451050000 1 |[EENEELB SPACER TUBE B

11 (90190601500 1 [ F B (M6*15L) HEXAGON FLANGE BOLT (M6*15L)

12 190191004000 2 | B b IR (M10%1.25P*40L) HEXAGON FLANGE BOLT (M10*1.25P*40L)

13 [M2463020000 1 BRI () BACKSEAT PEDAL LEVER COMP (L)

14  |E1463020000 1 |5 R ' PEDAL LEVER, LH

15 |E1463040000 2 | LOCK PIN

16 |E1463050000 2 |EgHEE SPRING

17 (99010600000 2 |[#ERA/M4M BEARING BALL(1/4")

18 (93520201200 2 |BAL 1 COTTERPIN

19  |M2463020000 1 &R () BACKSEAT PEDAL LEVER COMP (L)

20 [M2464020000 LI E D) BACKSEAT PEDAL LEVER COMP (R)

21 |E1464020000 1 tEe PEDAL LEVER, RH

22 |M2464020000 EET D BACKSEAT PEDAL LEVER COMP (R)

23 (90190604001 4 | e HEXAGON FLANGE BOLT (M6*40L)

24 [X0481070000 3 & GREASE FILLING NUT

25  [C1443020000 1 | e UPPER BEARING CAGE

26 [C1443011000 1 |dplEvde s LOWER BEARING CAGE

27 90191412500 1 [ ElwR A M14%1.5P*125L) EXAGON FLANGE BOLT

28 92061400000 2 Wik U B st LOCK NUT,FLANGE U TYPE

ALLORO 125 PARTS CATALOG

PAGE 30




F12.2 13 / FRAME M2-125/M2-150

No. [Part No. Q'TY PART NAME PART NAME REMARK
FIE | FHE SrEl FFHY &7 FFqY B
29 |M24510700001 2 |FyEag AUTOMATIC OILING BUSH M

30 (90190601500 2 [P E|hsR B (ME*15L) HEXAGON FLANGE BOLT (M6*15L)

31 (90191420500 1 [ W (M14*1.5P*205L) EXAGON FLANGE BOLT

32 |M2451040000 1 [EersA SPACER TUBE A

33 (90191422000 T e EXAGON FLANGE BOLT M2-125/M2-150
34 (90191002000 4 |F E iR EXAGON FLANGE BOLT M2-125/M2-150
35  |M2451060000 1 [HEEHEIEEC SPACER TUBE C M2-125/M2-150
36  [X0481140000 6 [z DUSTPROOF

ALLORO 125 PARTS CATALOG

PAGE 31




oW N
— FUEL TANK

13——

{ I ' 11
L ——— -—-Jg— 25

18

> INTAKE MANIFOLD
EFURW

19

fces
CARBURETOR

Q




F13 ?—'ﬁiEl;’fﬁ/ FUEL TANK

No. [Part No. Q'TY PART NAME PART NAME REMARK
BE | FEHE By El FFHY &5 FIFRL 278 =
2 M25215000001 1 S#AEEEC) FUEL TANK(W/O EEC) W/O EEC,OVERSEAS
3 (90190601500 7 | E R (M6*15L) HEXAGON FLANGE BOLT (M6*15L)

4 M2521700000 1 REISHEE 4 FUEL GUAGE COMP.

5 90200501400 R HEXAGON FLANGE BOLT

6  [C152A090000 1 M PACKING, FUL GAUGE

7 M2521600000 1 |fRSE AD.FUEL TANK

8 M2526040000 1 | @RS ARSI ) BACK FUEL HOSE(AD TANK TO TANK)

9 922213000001 N ' ' HOSE CLAMP

10 [M2526020000 1 RO RO RS FUEL HOSE(PUMP TO AD. TANK) M2-125/150

11 |M2521800000 I ' ' FUEL PUMP COMP M2-125/150

12 |ES706020000 M ETE WIRE CLIP

13 [M2521200000 1 PRI s FUEL FILTER ASSY M2-125/150

14 |M2526010000 1 [FUESEQRIEROE = S R R VACUUM HOSE(PUMP TO INTAKE MANIFOLD)

15 |E1706110000 2 | i ' PIPE CLIP

16 |E1706110000 2 |Ev PIPE CLIP

18  |M2526031000 1 SRR EEE] ) FUEL HOSE(AD. TANK TO CARBURETOR) [M2-125/150

19  |E1706110000 2 |ag ' PIPE CLIP

20 [92211200001 1 sk HOSE CLAMP

21 [P65212100001 1 RS FUEL FILTER

22 [M252A010000 1 =T FUEL PIPE(FILTER TO PUMP)

23 [M252A020000 1 iRy FUEL PIPE(TANK TO FILTER)

24 [M252A030000 4 kSR HOSE CLAMP

25  [M2521220000 1 [ COARSE FUEL FILTER

ALLORO 125 PARTS CATALOG

PAGE 32




142 IR , (B

CENTER STAND,SIDE STAND




F14.2 f VRIAS/EPRIAE | CENTER STAND.SIDE STAND M2-125/M2-150 AVAILABLE FOR M2-125/M2-150
No. [Part No. Q'TY PART NAME PART NAME REMARK
BE | FEHE By El FFHY &7 FiFRL 278 /IS

1 M2461001600 1 [ s CENTER STAND COMP o

2 C1701050000 1 e CUSHION RUBBER

3 E1461121000 1 |msr CENTER STAND SPRING

4 190191003500 1 [ F e A (M10%1.25P*28L) HEXAGON FLANGE BOLT (M10*1.25P

5  [C2461010000 2 |ge BUSH

6 M246B001600 1 |EPEASAY (B EE.D) SIDE STAND

7 92061000001 1 |IWRUEBEMI10%1.25P) U TYPE FLANGE NUT(M10*1.25P)

8  [C2462120000 1 | SPRING,SIDE STAND

9 M2486001000 1 |9[Epi 54 BARE 5 ENGINE HANGER ASSY.

10 [90191018000 1 & Fhgipe ' HEXAGON FLANGE BOLT

11 (92061000001 1 | UE BRI OM10%1.25P) U TYPE FLANGE NUT(M10*1.25P)

12 [M2486070000 2 e s RUBBER,DAMPER

13 [C14860500001 1 |eEge CUSHION RUBBER

14 [M2486010000 2 | Efhei R HEXAGON FLANGE BOLT

ALLORO 125 PARTS CATALOG

PAGE 33




F15.2 = fislis / WIRE HARNESS (M2-125/M2-150)

AVAILABLE FOR M2-125/M2-150 MODEL

No. |Part No. QTY PART NAME PART NAME REMARK
BE | FEHE HrEl FIFHY &7 FIFRL 278 =
1 M25816000003 1 [ el WIRE HARNESS , MAIN M2-125/M2-150
2 ES586600000 1 |&EE s RESISTOR DC LIGHTING
3 90260602000 2 |H EdhsRpRE (M6*15L) HEXAGON FLANGE BOLT (M6*15L)

4 B5583600000 1 |ppe HORN M2-125/M2-150
5 90190801200 1| E iR M8*12L) HEXAGON FLANGE BOLT (M8*12L)

6 M2584600000 1 |y COIL COMP(M2-50) M2-125/M2-150
7 90070502000 1 H RV | [EVPEIAS oS RIS (MS*20L) CR TRUSS HD MACHINE SCREW(M5*20L)

8 92110500000 1 |mssaEe SPRING LOCK WASHER

9 98701215000 1| & FUSE, 15A M2-125/M2-150
11 |P1701190000 1 |9BER RUBBER BRACKET

12 |C1582001000 1| B sy CDI UNIT ASSY. M2-125/M2-150
10 |C1581001000 EEE s STARTER RELAY M2-125/M2-150
14 |C2584000000 1 |EEiEusy VOL REGULATOR COMP. DC LIGHTING
15 |90190601500 1 [ F e (M6*15L) HEXAGON FLANGE BOLT (M6*15L)

16 |92030600004 AR HEXAGON NUT M2-125/M2-150
18 |M2583020000 1 |EsERpas BATTERY (+)LINE M2-125/M2-150
19  [M2552000000 1 |EYEsssus IGNITION SWITCH COMP.

20 90040602000 A EER e CR TRUSS HD MACHINE SCREW

21 |C1582500000 1 s ds HEADLAMP CONTROLLER DC LIGHTING
22 |P2586011000 TG o E FLASHER RELAY ASSY

23 |M255B010000 1 [z s KEY INDICATOR ASSY

24 |ES55B010000 T DUMMY KEY

25 92130600000 1 |#EE0.6T) TEETH TYPE WASHER

26 |C158A010000 1 | ERES DIODE ASSY.

27 |C2581620000 1 |t = B SAFETY SENSOR, SIDE STAND

28  |90040501600 AEERE CR TRUSS HD MACHINE SCREW

29 |M2581610000 1 S e CONNECTING WIRE, HEADLAMP

ALLORO 125 PARTS CATALOG

PAGE 34




16

1

F15.0 x R MR M2-125/150

WIRE HARNESS

AN

2
4
4]

OPTIIONAL DEVICE




F16.LABELS

i i

PRV EEERE LR 5,
EoRAmeENL L B
L ELREER T PR L Al LER L LR gt ]

Ll DL AP T T N A
e - 1

......

»»»»»

In order to lat your scocler run
smoothly, be sure to change
the engine ol at 500 Km for a
new scooter and each 1000Km,

BUBTRCE -2F9qFass
MiM-TOGHNERELE L.
PAFAIPFHET L EHETE
ToLapitnin I EE L

bae

GO ¢




F16 fia% / LABEL

No. '|Part No. QTY PART NAME PART NAME REMARK
BE | FEHE BrEl FiFHIY g7 Sy Y &7 i

1 2603001000 1 |EEICERES (1Y) NOTICE STICKER o

2 |C16030100001 1 sppimEEs (9e8) OIL CHANGE STICKER

3 C1603020000 1 =i pEE STICKER, FUEL TYPE

4 M2601020000 2 |PGO BraE PGO LABEL

5 M2601100000 2 |ALLORO 125 Hi £pEa% ALLORO 125 BODY LABEL

6 |C2601210000 TR ' REFLECTOR STICKER,REAR

7 26030500002 1 |BPS 2 BERRE( ) SAFTY SWITCH STICKER,SIDE STAN

8 |M2601110000 1 |fjd BB RisE REFLECTOR STICKER,FRT FENDER

ALLORO 125 PARTS CATALOG

PAGE 35




